

TEST REPORT

bezoekadres

Poppenbouwing 56 4191 NZ Geldermalsen

nostadres

Notified Body NB 0957 NB 0960

Postbus 202 4190 CE Geldermalsen

T +31 (0)88 244 01 00 F +31 (0)88 244 01 01 E info@skgikob.nl I www.skgikob.nl

Report number 24.00921

Date testing 11th - 12th of September 2024

Date report 24th of September 2024

Applicant ATKO BV

Zwolseweg 439A 7414 KE DEVENTER The Netherlands

Report size This report contains 12 pages (including 1 appendix)

Subject Determination of flexural resistance of lintels. According to product

standard EN 845-2: 2013 + A1: 2016 and test standard EN 846-

9:2016 of

Lintels made of steel

Laboratory technician J. van de Wetering

Technical Manager dr.ir. A. van Beek